TORQUE 60-70IN-LBS {7 11

TORQUE 20-25 IN-LBS

SCREW ON HAND TIGHT

25

TORQUE | °©
60-70 IN-LBS

45-55 IN-LBS

29

NﬂOmOCm

60-70 IN-LBS

16

'l«l\w\\w._

—C T =/

1'9 12 TORQUE 120-144 IN-LBS 40 \awm 4
TORQUE 96-120 IN-LBS

TORQUE 96-120 IN-LBS 9
TORQUE 96-120 IN-LBS

4



BLACK WIRES FROM
ENGINE ROUTE BETWEEN
ENGINE FACIA AND CARBURATOR

PLUG INTO DOUBLE FEMALE BULLET
CONNECTOR (BLACK WIRES)
FROM ENGINE BLOCK

YELLOW WIRE

BROWN AND GREY WIRE
TORQUE 40-50 IN-LBS 46

._.Ow>._|_.mw<m_DmO_u _u_|>Om_Z._.Om_|O._._Z
WIRES MUST NOT INTERFERE
STARTER SOLENOID XZ_._.I ENGINE LINKAGES

RED WIRE FROM ENGINE = . — 4 3 ROUTE THROUGH
,,, : CONTROL PANEL COVER
(SEE PANEL ASSEMBLY DRAWING)

STARTER SOLENOID

PLUG LIGHT BLUE WIRE INTO SOLENOID




HO4 NMOHS

ATNO 3ON3H343Y

SET-NI ¥92-v0F
INOHOL €0}
Y0l
¢ol

L1 3TvV0S

ONIHIM HOLIOVdvYO

InodoL g0l

Sg71-NI ¥ -021
SOl

o=
2
m —_
o =
5 =
>
5 g
w &1
§ o
zZ
: m
Z o .
Y
o~ 23
N 8 O@ =33
- w =ZC
IoE] » —m
oz @ = =
Oom @ ~ (%}
(@3}
A ) e
~z NN AT
23 R DD o)
T e z
=30 Ltm
oz w
nZ= »
=3
o

HO4 NMOHS

AINO 3ONIH3I43H



208 Torque 2-10 in-Ibs.

203 Torque 2-10 in-lbs
204 Torque 2-10 in-lbs

Insert Black Wire Ring Terminal
ﬂ From 206 As Shown

i
%\MT +—Red Knob (+)

201 1

o):(\

i i

(l

00

=

- T

s

0
3=
0

T
7

Attach Speed Clips Prior 205 8\ / =2 209 2x Torque 5-10 in-lbs
To Assembly Of Devices  ——— T R206-9 mm\.lmw 210
To Face Plate %muﬂ. = /, & & Insert Red Wire Ring Terminal
= & 206-10 & From 6 As Shown
206 . T &
206-1 \ﬂ

202

211 Insert Clamp Into Grooves As Shown
Before Attaching Panel to Panel Cover

Wire Harness Conduit
To Generator



Item Number

O 9 B~ W N

Part Number

Z-GS-0795
GS-0199
000000-00
Z-A14582
000000-00
95829230
GS-0118
GS-0033
SSF-8150
NO17772
SS-12-CD
000000-00
GS-0117
000000-00
D24273
SSF-553-1
GS-0077
SSN-632
91895680
GS-0863
000000-00
GS-0227
000000-00
N103455
GS-0437
330016-13
000000-00

PartsList for GBVE7500-WK TypeO

Description

TANK FUEL 7G SS
BUSHING SNAP 1 OD
No Longer Available
HOSE FUEL

No Longer Available
SCREW .313-18X1.50 H
STRAP GROUND
ISOLATOR VIBRATION 1
NUT .312-18 UNC HEX
LOCK WASHER
SCREW .313-18X.750 H
No Longer Available
LUG GROUND

No Longer Available
SHIELD HEAT BSV GHC
SCREW #10-24X.563 TH
COVER END BLANK
WASHER .875 OD .375
SCREW .250-20X.750 H
CAP FUEL W/GAUGE
No Longer Available
CLAMP FUEL .50

No Longer Available
GROMMET

DRAIN COCK
WASHER

No Longer Available

Page 1

Qty Required

—t e e e e e e e e e e ek ek e e e e e ek e e ek e ek e e e



Item Number

44
46

47

101
102
103
104
104
105
106
106
107
108
109
110
111
112
113
116
117
118
121
201
202
203
204
205

Part Number

000000-00
SSF-575
000000-00
000000-00
SSN-619
5140125-93
000000-00
D29822
GS-0273
000000-00
D29822
330016-13
SSF-576
GS-0315-1
000000-00
SSF-3158-1
SSF-575
GS-0748
GS-0595
SSF-553-1
GS-0767
GS-0862
000000-00
000000-00
SSF-3156
SSF-583
SSF-584

PartsList for GBVE7500-WK TypeO

Description

No Longer Available

NUT .250-20 HEX W/KE
No Longer Available

No Longer Available
WASHER .375 SPRING L
SCREW

No Longer Available

KIT SERVICE FOCUS MO
BOLT STATOR THRU 207
No Longer Available

KIT SERVICE FOCUS MO
WASHER

NUT .313-24 HEX W/KE
BOLT ROTOR THRU 207L
No Longer Available
SCREW #10-24X.750 TH
NUT .250-20 HEX W/KE
CAPACITOR 40UF 370V
BRACKET CAPACITOR 2.
SCREW #10-24X.563 TH
RECTIFIER

O-RING ROTOR BEARING
No Longer Available

No Longer Available
SCREW #10-9X.500 THD
SCREW #6-32X.500 PAN
NUT #6-32 SPEED SELF

Page 2

Qty Required

—t e e e e e e e e e e ek ek e e e e e ek e e ek e ek e e e



Item Number

206
206
206
206
206
206
206
206
206
207
208
209
210
211

Part Number

D21508
GS-0681
000000-00
GS-0644
GS-0021
GS-0455
GS-0679
GS-0046
GS-0026
N080007
SSF-595
Z-GS-0728
GS-0835
D26113

PartsList for GBVE7500-WK TypeO

Description

BREAKER CIRCUIT
BREAKER CIRCUIT

No Longer Available
RECEPTACLE GFCI 120V
RECEPTACLE 125V 30A
RECEPTACLE 4 PRONG 3
SWITCH IDLE CONTROL
SWITCH OFF - ON /ST
BREAKER CIRCUIT 125/
BOARD ASSY

NUT .438-28 UNEF HEX
ASSY BINDING POST SS
ASSY RESISTOR DC SHU
CLAMP MOLDED STRESS

Page 3

Qty Required

Y G GO G G G O G S G G ) G i G G G sy





